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FIERA  ARSEW AR IR A
Applicant ~ DONGGUAN YIKBOND PACKAGING CO., LTD

#o B RSEMARBUBAA RN H63 S
Address NO.63 W.DONGXING RD., DONGKENG TOWN, DONGGUAN

DA R B B A5 B e FR S SR LR IA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client

FEm AR SL¥ 7 €

Sample Name Water-absorbing ice pack

FE AL FRIC H 3 2019.10.25

Sample Received Date Oct. 25,2019

BE LI 1 4 2019.10.25-2019.10.29

Testing Period Oct. 25,2019 to Oct. 29,2019

R ESR MR ER, PR a Y (Pb), 48 (Cd), 7R (He), A
B (Cr(VI)), ZiRIKZK (PBBs), £ K[k (PBDEs) #EAT i

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent

Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl
Ethers (PBDESs) in the submitted sample(s).

IR I A 25 51 e S
Test Method/Test Result(s) Please refer to the following page(s).
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Reviewed by
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47 9% 75 H & 2019.10.29
Date
FRIE v
HARZLH Technical Manager No. R338856670
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ding, Xlng Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China
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ﬁmﬂﬁfﬁi’ Test Method
MR 28
WA F W7 L
Test Item(s) Test Method Equipment(s)
it IEC 62321-5:2013 ICP-OES
Lead(Pb)
7 IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
7K IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
N IEC 62321-7-2:2017A1/8{IEC

Hexavalent Chromium(Cr(VI))

62321-5: 20133k B 45 5 B
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

Polybrominated Diphenyl Ethers (PBDEs)

Z R IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls(PBBs)
% IR KTk IEC 62321-6:2015 GC-MS
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T 45 3R Test Result(s)

MR H Tested Item(s) 45 5 Result 7t HFR MDL
Y Lead(Pb) N.D. 2 mg/kg

% Cadmium(Cd) N.D. 2 mg/kg

7K Mercury(Hg) N.D. 2 mg/kg
7N 8% Hexavalent Chromium(Cr(VI)) N.D. 8 mg/kg
WA H Tested Item(s) 253 Result 7%k R MDL
ZJREXFE Polybrominated Biphenyls(PBBs)

—RIEZE Monobromobiphenyl N.D. 5 mg/kg
TRPER Dibromobiphenyl N.D. 5 mg/kg

= VRELA Tribromobiphenyl N.D. 5 mg/kg
VUVREKZ Tetrabromobiphenyl N.D. 5 mg/kg
FLIREEA Pentabromobiphenyl N.D. 5 mg/kg
ISR IR Hexabromobiphenyl N.D. 5 mg/kg

L RBEZE Heptabromobiphenyl N.D. 5 mg/kg
JURELTR Octabromobiphenyl N.D. 5 mg/kg
JUREATR Nonabromobiphenyl N.D. 5 mg/kg
IR Decabromobiphenyl N.D. 5 mg/kg
MR H Tested Item(s) 45 5 Result 7t R MDL
Z IR — KB Polybrominated Diphenyl Ethers (PBDEs)

— ¥R " KM¥ Monobromodiphenyl ether N.D. 5 mg/kg
TR K Dibromodiphenyl ether N.D. 5 mg/kg
=R KM Tribromodiphenyl ether N.D. 5 mg/kg

VO ¥R IR ik Tetrabromodiphenyl ether N.D. 5 mg/kg

TR KM Pentabromodiphenyl ether N.D. 5 mg/kg
NIRRT Hexabromodiphenyl ether N.D. 5 mg/kg

LR KM Heptabromodiphenyl ether N.D. 5 mg/kg

JUR KM Octabromodiphenyl ether N.D. 5 mg/kg

JLIR — IRk Nonabromodiphenyl ether N.D. 5 mg/kg

+- R IRk Decabromodiphenyl ether N.D. 5 mg/kg

Hotline;400-6788-333  www.cti-cert.com
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RE& /B AR R R, WHEGBFRECEE. BEAZUHE R R
Sample/Part Description Mixed test, white film with blue printing, white non-woven fabric and white
powder
HE: NPT, 8, RO eRR.
;ﬁﬁﬁ&g*,ﬁﬁ%ﬁﬁﬁ%ﬂﬁ,Wﬁ%%$ﬁ%ﬁ%%ﬁﬁ%*ﬁﬁ—ﬁ$—
B Ho

ND. = Rfr ChTI5ER 1 R)
-mg/kg =ppm= H Ji7TZL—
Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-As specified by client, the test was conducted by mixing several samples together.
The result(s) shown on this report may be different from the content of any
homogeneous material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
R ARG FRBIES RERT. B%. SVATREES. SRR EERA.
Note: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.
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KEINFE Test Process

1. % (Pb), #(Cd), #(Cr)
Lead(Pb), Cadmium(Cd), Chromium(Cr)

ﬁw’ﬁ T ERa ) hoAGEBRRRT THERFF O
WA gh s_arnple and placeit :L/h“ Add digestinn reagent ::> Drigest the sarmple
it1a wessel
AR A e B .
ROAEREE ey RIS
Dt & shing Fesdue
Alkali Fusiond i
Eﬁl;r:;;f?ES FEEFRTEE Acid Dissalution Filtration
Analyzed by [ MEkeup with
OB OFS deionized water S—
T
Solution
2. 7k (Hg)

Mercury(Hg)
FREFE T o EARET 2 S T FETIGE R AR RS,

Wieigh sarmpleand placeitina —] Add digestion reagent ::> Drigest zatrple in 1rd o oiammve
i crowaye digest on wessel di gestiogn owren

FAmE AR RTH -
T R {:: Fea I:;.lE!
Alkali Fusiond e
HIicp-oES EEFGEE Acid Digsolution Filtration
ST | Make up with
Analyzed by de onized water
ICP-OES .
E R
Solution
3. N (Cr (VD)
Hexavalent Chromium(Cr(VI))
BB TESER i
Weigh sample and place it ~ [—— mi\ﬁﬁﬁ . — HEES
in a vessel Add digestion solution Dhigest the sample
1L
RIS A VHESIAH pH 1B o, i
Add test solution (—  Adjust the pH value  {—— Cool and ile
of the solution ool and Iiiter
U
BEE T pHE REEFHES FH UV-Vis 454
Adjust the pH value  — Make up with — ) .

of the solution deionized water Analyzed by UV-Vis

" ™7 WA W/
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4. ZBEK (PBBs), %R KMk (PBDEs)
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers (PBDEs)

HEESTEESR RAENENER R A
Weigh sampleandplace  |—0 Extracted with —
itinia thimble organic solvent Concentrate the extract
FCC-MS T =S Bt fnage EREFENEREEERA
— MMakeup with —  Transferthe extractintoa
Analyzedby GC-IIS nrganicsnlvent wolumetric flask
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Photo(s) of the sample(s)
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*#* End of report ***

75 BH Statement:
Lo AR & A NS T B I Sk 5 T 4% = R

This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGEAERE S RIS E IR AL, WEE NN RS AT, CTIRZSEH B St

The sample(s) and sample information was/were provided by the client who should be responsible for the

authenticity which CTI hasn’t verified;
3. AR R SR 32 R A5

The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RECTIRIHFE, G EHIARY:

Without written approval of CTI, this report can’t be reproduced except in full;
5. WRIAR S TP ISCN A SR OCN AR ZE R, Bl O,

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.
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